Form No. 3373-615 Rev B

Count onit.

Greens Pro" 1200

Model No. 44906-Serial No. 312000001 and Up

Parts Catalog

Register your product at www.Toro.com Original Instructions (EN)






15.4
15.5
15.6
15.7
15.8

STEERING HEAD DIAGRAM

Part No.
G0379
G0511
G1136
G1229
G1320
G1321
G1324
G1328
G1397
G1440
G1441
G1653
G1378
G9352
G1471
G1648
G1473
3211-4
3256-24
3254-6
94-8000
G1654
G1377
G9352
G1472
G1471
G1473
G1649
G1648
3211-4

Description

FIXING COLLAR

BUSH

BUSH

BUSH

PIVOT SHAFT

STEERING DISC

LINKAGE ARM

STEERING PIVOT ROD

STEERING SPACER BUSH
FRONT STEERING HEAD

REAR STEERING HEAD

LONG STEERING ROLLER ASSEMBLY
LONG STEERING AXLE

BEARING

LONG ROLLER SPACER

LONG STEERING ROLLER

SHORT ROLLER SPACER
SCREW-HH[.375-24X1.000,GR5,YZ]
WASHER-FLAT [.406X813,STL,YZ]
WASHER-LOCK, INTERNAL [.375,STL,YZ]
NUT-LOCK, INSERT [7/8"- 14,YZ]
SHORT STEERING ROLLER ASSEMBLY
SHORT STEERING AXLE

BEARING

ROLLER SPACER

LONG ROLLER SPACER

SHORT ROLLER SPACER

SHORT STEERING ROLLER

LONG STEERING ROLLER
SCREW-HH][.375-24X1.000,GR5,YZ]

Quantity Item No. Part No.

2

N2 2 a2 a R aNNNNN-2NNDEAN-S a2 NNAN -

15.9

3256-24 WASHER-FLAT [.406X813,STL,YZ]
3254-6 WASHER-LOCK, INTERNAL [.375,STL,YZ]
94-8000 NUT-LOCK, INSERT [7/8"- 14,YZ]

G5160  BRONZE BUSH

G5171 TENSION SPRING

G5173  PRESSED METAL BALL JOINT

G5358  BEARING HOUSING

G5359  BEARING

3210-8  SCREW-HH[.312-24X1.50,GR5,YZ]
3256-23 WASHER-FLAT [.344X688,STL,YZ,.080/.051]
3219-2  NUT-HEX[5/16-24, GR2, YZ]

32146-4 NUT-LOCK, INSERT [.313-24,YZ]

32114  SCREW-HH[.375-24X1.000,GR5,YZ]
3211-5  SCREW-HH[.375-24X1.250,GR5,YZ]
32116  SCREW-HH[.375-24X1.500,GR5,YZ]
3211-8  SCREW-HH[.375-24X1.750,GR5,YZ]
111-5635 BOLT HH [3/8" UNC X 4" LONG]

3256-24 WASHER-FLAT [.406X 813,STL,YZ]
3254-6  WASHER-LOCK, INTERNAL [.375,STL,YZ]
HY03355 WASHER 3/8*1"*15G

3219-3  NUT-HEX].375-24,GR2,YZ]

32146-6 NUT-LOCK, INSERT [.375-24,YZ]

15.6

Description

15.3

Quantity

2

U
N—
0

A2 B PO BANNONNNDN

BN




TRANSMISSION-TANK DIAGRAM

Part No.

G141
G5197
G5198
G5277
G5387
G5388
G5389
G5390
G5391
G5392
G5393
G5437
G5438
3210-5

3256-23

3254-2

32146-4

322-3

30-06-200
93-6686

Description

OIL TANK

TANK CAP

OIL FILTER

FILTER ELBOW

'O' RING FITTING

'O' RING FITTING LARGE
STRAIGHT FITTING

STRAIGHT HOSE FITTING LARGE
ELBOW HOSE FITTING
STRAIGHT HOSE FITTING
ELBOW HOSE FITTING LARGE
FILTER TRANSMISSION HOSE
TRANSMISSION TANK HOSE
SCREW-HH[.312-24X1.000,GR5,YZ]

WASHER-FLAT [.344X.688,STL,YZ,.080/.051]
WASHER-LOCK, INTERNAL [.312,STL,YZ]

NUT-LOCK, INSERT [.313-24,YZ]

PLUG-PARALLEL [1/4" M BLANK]
DECAL-OIL, HYD - Not lllustrated

SCREW-HH [5/16-18 X.750, GR5, YZ]

Quantity
1

A A NNNON-ANN 2 W WA A A A



Item No. Part No.
1 G0068
2 G5142

2.1  G5301
2.2 (G539
3 G5375
4 G5376
5 G5383
6 G5495
7 G5610
7.1 G1900
7.2 G1901
7.3 G2182
7.4 32105
7.5 3254-2
7.6 3256-23
8 3211-6
9 3256-24
10 321466

DRIVE ROLLER DIAGRAM

XS IO

Description
KEY
BEARING ASSEMBLY

BEARING HOUSING

1" BEARING

TAPERLOCK HUB

30 TOOTH SPROCKET

DRIVE CHAIN

COLLAR

DRIVE ROLLER ASSEMBLY
KEYED ROLLER AXLE

ROLLER AXLE

DRIVE ROLLER

5/16" UNF X 1" LONG BOLT

5/16" SPRING WASHER

5/16" FLAT WASHER
SCREW-HH[.375-24X1.500,GR5,YZ]
WASHER-FLAT [.406X.813,STL,YZ]
NUT-LOCK, INSERT [.375-24,YZ]

Quantity
1

BOBRODOO 2N s aN




ENGINE-TRANSMISSION DIAGRAM

5 - COUPLING ASSY*
DOES NOT INCLUDE
TRANSMISSION FAN 6

. Part No.

G1658
G1659
G5366
G5368
G5537
G1750
G1759
G1787
G1788
G5620
G9093
3210-1
3210-7
908173
3256-23
610361
32146-4
G5542
3210-8
3256-23
32146-4

Description

KEY 25MM X 5MM

KEY 40MM X 3/16"
TRANSMISSION

ENGINE HONDA GX200
COUPLING ASSEMBLY

FAN SUPPORT RING

COLLAR FLANGE

ENGINE COLLAR

PUMP COLLAR

BUSH

SPACER

5/16" UNF X 1/2" LONG BOLT
5/16" UNF X1 1/4" LONG BOLT
5/16" UNF X2 1/4" LONG BOLT
WASHER-FLAT [.344X688,STL,YZ,.080/.051]
5/16" X 1" GUARD WASHER
NUT-LOCK, INSERT [.313-24,YZ]
TRANSMISSION FAN
SCREW-HH[.312-24X1.50,GR5,YZ]
WASHER-FLAT [.344X.688,STL,YZ,.080/.051]
NUT-LOCK, INSERT [.313-24,YZ]

Quantity
1

AAEA DR BB BRANNMNNREDREA Qo



Item No. Part No.
1 G0379
G0570
3 G1152
4 G1324
5 G1392
6 G1394
7
8
9

LIFTING MECHANISM
DIAGRAM

G1396
G1438
G5147
G5173
G5317
G5318
G5540
G5616
G9352
329-6
329-7
3256-22
32146-1
3219-1
3210-7
3254-2
3219-2
3211-5
3211-8
3211-13
3256-24
3254-6
32146-6
3219-3
242-50
9449

Description

FIXING COLLAR

SPACER

AXLE CLAMP PLATE

LINKAGE ARM

LIFTING ARM ASSEMBLY

WHEEL LOCK PLATE

WHEEL LOCK BRACKET

WHEEL HUB

SPRING

PRESSED METAL BALLJOINT

TYRE 16X6.5-8

WHEEL RIM

GAS RAM

CLAMP

BEARING
SCREW-HHI.250-28X1.000,GR5,YZ]
SCREW-HH[.250-28X1.250,GR5,YZ]
WASHER-FLAT [.281X.625,STL,YZ,.080/.051]
NUT-LOCK, NI [1/4-28]

NUT-HEX [.250-28,GR2,YZ]
SCREW-HH [.312-24X1.25,GR5,YZ]
WASHER-LOCK, INTERNAL [.312,STL,YZ]
NUT-HEX [5/16-24, GR2, YZ]
SCREW-HH[.375-24X1.250,GR5,YZ]
SCREW-HH[.375-24X1.750,GR5,YZ]
SCREW-HH[.375-24X3.000,GR5,YZ]
WASHER-FLAT [.406X.813,STL,YZ]
WASHER-LOCK, INTERNAL [.375,STL,YZ]
NUT-LOCK, INSERT [.375-24,YZ]
NUT-HEX [.375-24,GR2,YZ]
NUT-LUG [1/2-20UNF,.81HX,YZ]
NUT [M10 PLAIN]

111-5651 DECAL - GREENSPRO 1200 (not lllustrated)

Quantity

2

D P NP PP WWNNERPRBDWRNNNRENRERPRERERWN

el
SN

N = 00N D



SEAT DIAGRAM

Item No. Part No.
1 G0226
G1599
G1927
G2179
G2180
G2181
G5080
G5111
G5439
G5440
329-4
329-6
329-8
3256-22
32146-1
3210-5
3210-8
3256-23
3254-2
32146-4
3217-6

3290-417
09257
117-8339
3256-22
111-5849
107-1865
107-7050
107-7048
3274-69
104-7201
111-5646
62-7400

Description

SEAT PAN

BRACKET

REAR SUPPORT FRAME

COVER

SEAT SUPPORT FRAME

RUBBER WASHER

SEAT

SEAT RAILS

RUBBER BUMPER

SEAT SUPPORT RUBBER
SCREW-HH[.250-28X.750,GR5,YZ]
SCREW-HH[.250-28X1.000,GR5,YZ]
1/4-28X1-1/2 CAPSCREW
WASHER-FLAT [.281X625,STL,YZ,.080/.051]
NUT-LOCK, NI [1/4-28]
SCREW-HH[.312-24X1.000,GR5,YZ]
SCREW-HH[.312-24X1.50,GR5,YZ]
WASHER-FLAT [.344X 688,STL,YZ,.080/.051]
WASHER-LOCK, INTERNAL [.312,STL,YZ]
NUT-LOCK, INSERT [.313-24,YZ]
NUT-HEX[5/16-18, GR2, YZ]

33114-025 SCREW-HH[M8-1.25X25,CL8.8,YZ]

POP RIVET [3/16X375]

WASHER [3/16X1/2X17G]

LANYARD

WASHER

SPECIAL NUT

R-CLAMP

MANUAL TUBE

TUBE CAP

BOLT [1/4 UNFX3/4"]

NYLOCK NUT [1/4 UNF]

LABEL - WARNING HAZARD - Not lllustrated
DECAL [TORO 7.88x5.22] - Not lllustrated

Quantity

N

NRONN2AaANA2 AN AR 2002w 2NN 2 A s s



STEERING WHEEL DIAGRAM

ltem No. Part No. Description Quantity
1 G1306 STEERING COLUMN BOX 1

2 G1313 STEERING COLUMN

3 G1327 STEERING PIVOT

4 G1398 BEARING PLATE

5 G1405 COLUMN COVER

6 G1468 UPPER STEERING SHAFT
7 G5068 WOODRUFF KEY

8 G5377 STEERING WHEEL

9 G5378 STEERING WHEEL COVER
10  G5379 PRESSED STEEL HOUSING
11 G5380 YOKE ASSEMBLY

12 G5386 BEARING

13 G914 FIXING COLLAR

OO - W W AN A

14 G9653 STEERING SHAFT COVER

15 329-2 SCREW-HH[.250-28X 500,GR5,YZ]

16 329-6 SCREW-HH[.250-28X1.000,GR5,YZ]

17 3256-22 WASHER-FLAT [.281X625,STL,YZ,.080/.051] 22
18 3254-16  WASHER-LOCK/INT[.250,STL,YZ,.028 THK] 6
19 32146-1  NUT-LOCK, NI [1/4-28] 8
20  3210-5 SCREW-HH[.312-24X1.000,GR5,YZ] 7
21 3256-23 WASHER-FLAT [.344X688,STL,YZ,.080/.051] 12
22 32542  WASHER-LOCK, INTERNAL [.312,STL,YZ] 1

23  32146-4 NUT-LOCK, INSERT [.313-24,YZ] 6
24 3211-4 SCREW-HH[.375-24X1.000,GR5,YZ] 2
25  3256-24 'WASHER-FLAT [.406X813,STL,YZ] 4
26 32146-6 NUT-LOCK, INSERT [.375-24,YZ] 2
27 3234 SCREW-HH [3/8-16 X.750, GR5, YZ] 2
28 111-5648 LABEL - WARNING - Not lllustrated 1




TOW BAR DIAGRAM

Item No. Part No. Description Quantity
1 G0749 BUSH
2 G1152 AXLE CLAMP PLATE
3 G1437 LIFTING HANDLE
4 G1871 LIFTING BAR
5 G1876 TOW BAR
6 G1902 TOW BAR BRACKET
7 G5246 ROD END 5/8" UNF MALE O
8 G5306 CLAMP

9 3211-4 SCREW-HH[.375-24X1.000,GR5,YZ]

10 3211-11 SCREW-HH[.375-24X2.500,GR5,YZ]

11 3211-15 SCREW-HH [3/8-24 X 3.500, GR5, YZ]

12 HY03355 WASHER 3/8*1"*15G

13 3256-24 WASHER-FLAT [.406X.813,STL,YZ]

14 32146-6  NUT-LOCK, INSERT [.375-24,YZ]

15 70-11-003 NUT UNF 5/8" FULL

16 111-5647 LABEL - LIFT OPERATION - Not lllustrated
17 111-5652 LABEL - LIFTING FORCE - Not lllustrated
18 951014 Lynch Pin

B I e e IR RS NN IR IS




Item No. Part No.

1 G0094
2 G0379
3 G0510
4 G0511
5 G0533
6 G1192
7 G1318
8 G1324
9 G1335
10 G1336
11 G1381
12 G1458
13 G1469
14 G1470
15 G1655
16 G1656
17 G1657
18 G1758
19 G2007
20 G5160
21 G5173
22 G5367
23 G5381
24 G5385
25 G5433
26 G9093
27 3210-5
28 3210-7
29 3210-9
30 908173
31 3256-23

TRANSMISSION
CONTROL DIAGRAM Tl

Description

SPACER

FIXING COLLAR

BUSH

BUSH

LEVER QUADRANT
LINKAGE ROD

ROLLER CHASSIS

LINKAGE ARM

LEFT HAND MOTION PEDAL
RIGHT HAND MOTION PEDAL
DRIVE ROD

IDLER ARM

DAMPER PLATE

IDLER GREEN BUSH
PEDAL ROD PIVOT
SPACER BUSH

IDLER GEAR BOLT

PEDAL

TENSIONING ROD

BRONZE BUSH

PRESSED METAL BALL JOINT
DRIVE SPROCKET 8 TOOTH
IDLER SPROCKET
DAMPER STRUT

EXTERNAL CIRCLIP
SPACER

SCREW-HH[.312-24X1.000,GR5,YZ]
SCREW-HH [.312-24X1.25,GR5,YZ]

SCREW-HH[.312-24X1.750]
HEXHD CAP SCREW

WASHER-FLAT [.344X688,STL,YZ,.080/.051]

Quantity Item No. Part No.
2 32 32542
1 33 321464
1 34 32176
3 35 32116
1 36 3211-9
2 37 321111
6 38 3211-12
1 39 321115
1 40 111-5635
1 41 325624
1 42 HY03355
1 43 32193
b 44 321466
1 45 325625
1 33 ~ 46 HY09222
111-5649
1 111-5650
f 111-5644

-
o

SNWN =2 =2 2NN

10

Description

WASHER-LOCK, INTERNAL [.312,STL,YZ]
NUT-LOCK, INSERT [.313-24,YZ]

NUT-HEX [5/16-18, GR2, YZ]
SCREW-HH][.375-24X1.500,GR5,YZ]
SCREW-HH[.375-24X2.000,GR5,YZ]
SCREW-HH[.375-24X2.500,GR5,YZ]
SCREW-HH[.375-24X2.750,GR5,YZ]
SCREW-HH [3/8-24 X 3.500, GR5, YZ]
BOLT HH [3/8" UNC X4" LONG]
WASHER-FLAT [.406X813,STL,YZ]
WASHER 3/8*1"*15G
NUT-HEX[.375-24,GR2,YZ]

NUT-LOCK, INSERT [.375-24,YZ]
WASHER-FLAT[.469X 922,STL,YZ,.080/.051]
NUT UNF 7/16" NYL INS T TYPE

Quantity
4

A aaN N O

2
1

LABEL - PEDAL CONTROL LEFT - Not lllustrated 1
LABEL - PEDAL CONTROL RIGHT - Not lllustrated1
LABEL - SERIAL NO MODEL 44905 - Not lllustrated!



Cylinder Head Assembly

FRﬁ



Cylinder Head Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0118 1 Guide-Intake Valve 8 132-0234 1 Tube-Breather
2 132-0119 1 Guide-Exhaust Valve 10  132-4880 4 Bolt-Flange-6X12
3 132-0124 1 Cylinder Head ASM 11 132-0612 2 Bolt-Stud-6X112
4 132-0125 1 Clip-Valve Guide 12 132-0615 2 Bolt-Stud-8X32
5 132-0126 1 Gasket-Cylinder Head 13 132-0697 2 Dowel Pin-10X16
6 132-0127 1 Head Cover ASM 14 131-8226 4 Bolt-Flange-8X60
7 132-0133 1 Packing-Head Cover 15  131-8233 1 Sparkplug



Cylinder Barrel Assembly




Cylinder Barrel Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description

1 132-0113 1 Barrel ASM-Cylinder 10 132-0650 1 Bearing-Radial Ball

3 132-0294 1 Governor ASM 10  132-0649 1 Bearing-Radial Ball

4 132-0304 1  Slider-Governor 11 132-0654 1 Oil Seal-25X41X6

5 132-0307 1 Shaft-Governor Arm 12 132-0668 1 O-Ring-14Mm

6 132-0622 2 Bolt-Drain Plug 13 132-0686 1 Nut-Flange-10Mm

7 132-0635 1  Washer-Thrust-6Mm 14 132-0688 2 Washer-Plain-6Mm

8 132-0640 2 Washer-Drain Plug-10.2Mm 15  132-0693 1 Pin-Lock-8Mm

9 132-0642 1 Clip-Governor Holder 16 131-8221 2 Bolt-Flange-6X12
10  132-0651 1 Bearing-Radial Ball 17 132-0532 1 Switch ASM-QOil Level



Crankcase Cover Assembly




Crankcase Cover Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description

2 132-0104 1 Cover ASM-Crankcase (To 6 132-0224 1 Packing-Qil Filler Cap
S/N 1001179) 7 132-0654 1 Oil Seal-25X41X6

2 132-0105 1 Cover ASM-Crankcase 7 132-0659 1 Oil Seal-25X41.25X6
(From S/N 1001180) 8 132-0695 2 Dowel Pin-8X14

3 132-0108 1 Packing-Case Cover 9 131-8225 6 Bolt-Flange-8X32

4 132-0220 1 Cap ASM-Qil Filler 10  131-8227 1 Bearing-Radial Ball-6205

5 132-0221 1 Cap ASM-Qil Filler 11 132-0224 1 Packing-Oil Filler Cap



Crankshaft Assembly




Crankshaft Assembly (continued)

Ref. Part Number Qty. Description

2 132-0165 1 Crankshaft ASM
8 132-0648 1 Key-4.78X4.78X38



Piston and Connecting Rod Assembly




Piston and Connecting Rod Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0137 1 Ring Set-Piston (STD) 4 132-0155 1 Rod ASM-Connecting
1 132-0138 1 Ring Set-Piston (STD) 5 132-0573 2 Bolt-Connecting Rod
2 132-0144 1 Piston 6 132-0637 2 Clip-Piston Pin-18Mm
3 132-0150 1 Pin-Piston



Camshaft Assembly




Camshaft Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0120 1 Seal-Valve Stem 10  132-0206 2 Spring-Valve
2 132-0172 1 Camshaft ASM 11 132-0211 1 Retainer-Intake Valve
3 132-0181 2 Rod-Push Spring
4 132-0184 2 Arm-Valve Rocker 12 132-0213 1 Retainer-Exhaust Valve
5 132-0188 2 Pivot-Rocker Arm Spring
6 132-0191 1 Spring-Weight Return 13 132-0214 1 Rotator-Valve
7 132-0195 1 Valve-Intake 14 132-0215 1 Plate-Push Rod Guide
8 132-0200 1 Valve-Exhaust 15 132-0592 2 Bolt-Pivot-8Mm
9 132-0203 2 Lifter-Valve 16 132-0629 2 Nut-Pivot Adjusting



Recoil Starter Assembly




Recoil Starter Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description

1 132-0477 1 Starter ASM-Recoil 5 132-0491 2 Ratchet-Starter

1 132-0478 1 Starter ASM-Recoil 6 132-0492 1 Plate-Friction

2 132-0484 1 Spacer-Recoil Starter Mtg 7 132-0493 1 Guide-Ratchet
(Nh1) 8 132-0494 1 Spring-Friction

2 132-0485 1 Spacer-Recoil Starter Mtg 9 132-0495 1 Spring-Recoil Starter
(R280R) 10  132-0497 2 Spring-Return

3 132-0486 1 Recoil Starter Case ASM 12 132-0507 1 Rope-Recaoil Starter
(R280) 14 132-0579 1 Screw-Setting

3 132-0487 1 Recoil Starter Case ASM 15  131-8223 3 Bolt-Flange-6X18
(Nh1) 17 132-0502 1 Knob-Recoil Starter

4 132-0489 1 Reel-Recoil Starter 18  132-0509 1 Knob-Reinforcement



Fan Cover Assembly




Fan Cover Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0464 1 Fan Cover ASM (R280) 8 132-0530 1 Switch ASM-Engine Stop
1 132-0465 1 Fan Cover ASM (Nh1) 9 132-4880 6 Bolt-Flange-6X12
3 132-0468 1 Side Plate ASM 10  132-0605 1 Bolt-Flange-6X20
5 132-0473 1 Shroud ASM 11 132-0641 1 Clip-Harness
6 132-0528 1 Alert Unit-Oil 12 131-8220 1 Bolt-Flange-6X8



Carburetor Assembly

10



Carburetor Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0239 1 Gasket Set 16 132-0287 1 Packing-Carburetor
2 132-0241 1 Valve Set-Float 17  132-0343 1 Choke Lever ASM
3 132-0242 1 Float Set 18  132-0359 1 Lever-Cock
4 132-0247 1 Chamber Set-Float 19  132-0360 1 Plate-Lever Setting
5 132-0250 1 Screw Set-Pilot 20 132-0362 1 Spring-Cock Lever
6 132-0251 1 Screw Set-Drain 21 132-0364 1 Packing-Fuel Cock
7 132-0253 1 Screw Set 22  132-0366 1 Cup-Fuel Strainer
8 132-0257 1 Choke Set 23  132-0676 2 Screw-Pan-3X6
9 132-0265 1 Carburetor ASM 24 132-0698 1 Pin-Spring-2X12
10  132-0268 1 Screw-Throttle Stop 25 131-8237 1 Jet-Main, No. 75
11 132-0272 1 Nozzle-Main 26 131-8239 1 Jet Set-Pilot, No. 40
12 132-0276 1 Packing-Fuel Strainer Cup 38 132-0278 1 Insulator-Carburetor
14  132-0281 1 Packing-Insulator 39 132-0365 1 Filter-Cup
15  132-0284 1 Carburetor Spacer ASM



Air Cleaner Assembly

1"



Air Cleaner Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0291 1 Packing-Elbow 9 132-0395 1 Air Cleaner/Elbow ASM
2 132-0367 1 Element-Air Cleaner 10  132-0631 1 Nut-Tool Box Setting
3 132-0372 1  Filter-Outer 11 132-43881 2 Nut-Flange-6Mm
5 132-0391 1 Grommet-Air Cleaner 12 131-8224 1 Bolt-Flange-6X20
6 132-0392 1 Nose-Silencer 15  132-0387 1 Cover-Air Cleaner
7 132-0393 2 Collar-Air Cleaner 16 132-0630 1 Nut-Air Cleaner
8 132-0394 1 Collar B-Air Cleaner



Muffler Assembly

12



Muffler Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
3 132-0453 1 Muffler Protector ASM 8 132-0616 4  Screw-Tapping-5X8
4 132-0456 1 Arrester-Spark 11 132-0684 2 Nut-Hex-8Mm
6 132-0457 1 Gasket-Muffler 16 132-0445 1 Muffler ASM
7 132-0600 1 Bolt-Flange-6X13



Fuel Tank Assembly

13



Fuel Tank Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0349 1 Rubber-Supporter 5 132-0431 1 Packing-Fuel Filler Cap
2 132-0361 1 Joint-Fuel Tank 7 132-0583 1 Bolt-Flange-6X34
3 132-0397 1 Fuel Tank ASM (Nh31) 8 132-0668 1  O-Ring-14Mm
3 132-0398 1 Fuel Tank ASM (Nh1) 9 132-0669 1 Tube-Fuel-4.5X145
4 132-0412 1 Fuel Filler Cap ASM (Up To 10  132-4881 2 Nut-Flange-6Mm
S/N 1035885) 11 131-8211 2 Clamp-Tube
4 132-0413 1 Fuel Filler Cap ASM (From

S/N 1035886)



Flywheel Assembly




Flywheel Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
1 132-0167 1 Key-Special 4 132-0500 1 Pulley-Starter
Woodruff-25X18 5 132-0516 1 Flywheel ASM (STD)
2 132-0461 1 Fan-Cooling 7 132-0625 1 Nut-Special-14Mm



Ignition Coil Assembly

15



Ignition Coil Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description

1 132-0510 1 Coil ASM-Ignition 8 132-0533 1 Cord-Stop Switch
2 132-0515 1 Cap ASM-Noise Suppressor 11 132-0620 2 Bolt-Flange-6X25



Control Assembly

16



Control Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
4 132-0292 1 Control ASM 15  132-0337 1 Control Base ASM
5 132-0311 1 Arm-Governor 16  132-0340 1 Spring-Control Adjusting
6 132-0316 1 Rod-Governor 17 132-0341 1 Spring-Cable Return
7 132-0320 1 Spring-Governor 20 132-4880 2 Bolt-Flange-6X12
8 132-0324 1 Spring-Throttle Return 21 132-0598 1 Bolt-Governor Arm
10  132-0328 1 Lever-Control 23  132-0619 1 Nut-Self-Lock-6Mm
11 132-0329 1 Spring-Lever 26 132-0678 1 Screw-Pan-5X16
12 132-0330 1 Washer-Control Lever 27  132-0679 1 Screw-Pan-5X25
13 132-0331 1 Holder-Cable 29  132-4881 1 Nut-Flange-6Mm
14 132-0332 1 Spacer-Control Lever



Label Assembly




Label Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description

1 132-0559 1 Mark-Operator Caution 4 132-0566 1 Mark-Choke
2 132-0561 1 Emblem 5 132-0567 1 Mark-Throttle Indication



Decal Assembly

18



Decal Assembly (continued)

Ref. Part Number Qty. Description Ref. Part Number Qty. Description
5 132-0552 1 Mark-Operator Caution 7 132-0570 1 Mark-Exhaust Caution
(English) (English)
5 132-0553 1 Mark-Operator Caution 7 132-0571 1 Mark-Exhaust Caution

(French) (French)



Gasket Kit

19



Gasket Kit (continued)

Ref. Part Number Qty. Description

1 132-0100 1 Gasket Kit



TORO.

Count onit.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 


